
C1161303 
Certificate No: NABET/EIA/2023/RA 0175 

PREPARED BY 

Volume I (Part-A) 
Draft CEIA Report Chapters 

 
     December 2020 

Marine Infrastructure Developer 

Private Limited (MIDPL) 

N A B E T  A C C R E D I T E D  

DRAFT COMPREHENSIVE EIA/ EMP REPORT 
PROPOSED REVISED MASTER PLAN DEVELOPMENT 

OF KATTUPALLI PORT  
 

RP002, Rev. A 









Revised Master Plan Development of Kattupalli port C1161303  
Draft CEIA Report  RP002 rev. A 

 Declaration of Experts 
  Page i 

 

Declaration by Experts contributing to the CEIA Report for Revised Master Plan Development 

of Kattupalli Port, Thiruvallur District, Tamil Nadu 

 

I, hereby, certify that I was a part of the EIA team in the following capacity that developed the above 
[...]
feasibility of alignment of proposed corridor will be checked during detailed study. 



C1161303  Revised Master Plan of Kattupalli Port  
RP002 rev. A  Draft Comprehensive EIA/EMP report  

Chapter 2 Project Description 
Page 2-70 

Table 2-22: Details of Rail Corridor 

Details off Rail Corridor 

 Northern Link (Double Line) Southern Link (Double Line) 

Inside Port 12.32 Km (Running Length) 2.29 Km (Running Length) 

Outside Port 1.5 Km (Running Length) 3.74 Km (Running Length) 

Over and above, sufficient number of reception and dispatch yard lines will be provided as 

per the requirement. 

Following facilities has been proposed to handle the projected traffic in proposed RMP of 

Kattupalli Port 

 Construction of new operation/commercial building, Rest room facility for railway crew 

and Guard 

 Wagon Loading Silos - 8 no with full rake length Pre & Post line with each silo 

 Fertilizer - 3 lines of full rake length with engine escape facility and with Godowns 

 Container handling yard - 15 lines of full rake length 

 Liquid handling line - 2 no with decanting and loading facilities 

 R&D yard with suitable traction facility 

 Loco Spurs 

 Sick wagon sidings 

 In-Motion weigh bridges 

 In northern connectivity, augmentation of existing Minjur SSP at take-off point by 

providing separate circuit breaks to isolate ports line from railway main line. Provision of 

new SSP at crossing station for maintenance & isolation of OHE in case of faulty 

condition 

 In Sothern connectivity, provision of new SSP for maintenance & isolation of O.H.E in 

case of faulty condition 

2.5.20.3 Proposed Inland Waterway Connectivity 

Buckingham Canal is passing through the proposed RMP, which has also been declared as 

prestigious National Waterway-4 project by GoI. NW-4 has a vast coverage having a length 

of more than 1000 km connecting the coastal areas from Pondicherry to Kakinada. It also 

connects inland area via Krishna & Godavari Rivers. In NW-4 barges of capacity 300 Tons 

(40m X 9m) will be navigating, which requires 1.5 m draft. 

To augment the efficacy of NW-4 and treating it as great opportunity, evacuation by 

waterways is also proposed just like railways and roadways in RMP. 

Waterway Evacuation is considered approximately 5% of total projected traffic. 

Two 'weirs' at both ends of berthing area are proposed which will maintain same water level 

as that of Buckingham Canal all around the year and will also not obstruct water flow during 

heavy monsoon season. 

2.5.21 Amenities/Facilities 

2.5.21.1 Communications & Automation Facilities 

Provisions will be made in the civil works for the installation of fibre optic data and telephone 

cables by the installation of ducts and draw pits to allow connection between the operation 

area, administration building, the gate house, customs, and all other major installations. In 

general duct runs for data cables will follow the main service routes. 



Revised Master Plan of Kattupalli Port  C1161303  
Draft Comprehensive EIA/EMP report  RP002 rev. A  

 Chapter 2 Project Description 
 Page 2-71 
 

The automation system at the port will be designed for controlling and safety of the port 

facilities. Dedicated control rooms are proposed in material handling facilities, LPG/LNG re- 

gasification facilities, container terminal facility, overall port operation centre which will be 

designed to monitor and controlling the process, utility, jetty, fire & gas and other port 

operational area as per OISD & port guidelines. 

Emergency shutdown systems are proposed in all critical areas. DCS/ SCADA /PLC systems 

are proposed in Material Handling facilities, LPG/LNG re-gasification facilities, container 

terminal facility. 

Preliminary HAZOP and risk assessment study has been carried out as part of EIA 

(presented in Section 7.1 of Chapter 7) and detailed HAZOP and risk assessment study will 

be done during design stage for critical process like LPG/LNG for process safety and 

recommendation will be implemented during design stages. 

Port operation related automation like Fuel management system, Port information 

management system, GPS, Tugs and Dredger fleet management system will be 

implemented during design stages. 

2.5.22 Water and Power Availability 

2.5.22.1 Water Availability 

Water supply for proposed RMP development will cover the following. 

 Potable water for consumption of operating personnel 

 Potable water for ships calling at the port 

 Water for construction activity 

 Water for dust suppression system 

 Water for fire fighting 

 Water for greenbelt development 

Water requirement during construction activity will be approximately 0.8 MLD, which will be 

met through the bowsers and existing water supply system. Water requirement during 

operation phase of RMP will be 30 MLD, which will be met by proposed desalination plant of 

total capacity 30 MLD. The source of water for this desalination plant is sea water. Suitable 

intake and outfall location has been proposed based on modelling studies (Section 4.4.2.2 of 

Chapter 4). Raw water of 75 MLD will be sourced from sea and reject of 45 MLD will be 

discharged back into sea. Feasibility of groundwater use will also be explored which will be 

finalized during the course of detailed study and necessary permissions will be obtained from 

the competent authority. 

Sewage generated during construction phase, 20 KLD will be treated in STP. Sewage and 

effluent generated during operation phase will be treated in STP and ETP respectively. 

Estimated capacity of Modular STP and ETP for RMP will be 240 KLD and 1500 KLD 

respectively. Treated STP water will be recycled for horticulture use and treated ETP water 

will be recycled and used for sprinkling and sanitary application. 

Process water for Cryogenic facilities will be taken from sea and discharged back in to the 

sea. Estimated quantity of process water is approximately 120,000 cu.m /hr for proposed 

RMP.  



C1161303  Revised Master Plan of Kattupalli Port  
RP002 rev. A  Draft Comprehensive EIA/EMP report  

Chapter 2 Project Description 
Page 2-72 

Best suitable location of intake and outfall, for regasification, has been proposed based on 

modelling studies presented in Section 4.4.2.2 of Chapter 4. Sea water may be utilized for 

fire-fighting purpose. 

2.5.22.2 Desalination Plant System 

Desalination plant details are listed below 

Existing Desalination Plant details with in port limits 

Govt., of Tamil Nadu and CMWSSB has established a 100MLD sea water desalination plant 

at Kattupalli Minjur. The quantity of raw water drawn at intake is 235 MLD and quantity of 

product water produced is 100MLD.The selected process for the Desalination Plant at Minjur 

is Reverse Osmosis (RO) Membrane Conventional Method. The reject water from the RO is 

discharged into the sea at the outfall location through 1600 mm diameter HDPE pipeline. 

Proposed Desalination Plant details  

A 30 MLD seawater desalination plant is proposed by MIDPL to meet the water requirement 

for proposed Revised Master Plan. The quantity of the raw water drawn will be 75 MLD and 

quantity of product water produced will be 30 MLD. The final product water will be utilized for 

the operational purpose for MIDPL. 

Intake and Outfall 

Intake and outfall location for the proposed Desalination Plant has been studied through 

modelling studies. Details are provided in Section 4.4.2.2 of Chapter 4. 

Desalination Process: 

Desalination refers to a water treatment process whereby salts are removed from saline 

water to produce fresh water. The proposed desalination process will make use of Reverse 

Osmosis (RO) technology to remove salt from sea water, thereby producing fresh product 

water as well as high salinity brine. The flow of Desalination plant process is attached 

herewith. The main elements in the desalination process are: 

1. Seawater intake; 

2. Pre-treatment of feed water, which would include screening, clarification, floatation and 

filtration to remove suspended solids; 

3. Desalination, making use of RO technology, in which pressurized feed water passes 

through a series of membranes which allow only water (low saline permeate) to pass through 

and salts and organic matter to accumulate in brine; 

4. Post-treatment (remineralisation and disinfection) of process water; and 

5. Discharge of brine from the desalination process. 

A Sea Water reverse osmosis system consists of four major components/processes: 

 Pre-treatment, 

 Pressurization, 

 Membrane separation, and 

 Post-treatment stabilization. 

The following description illustrates the basic components of a reverse osmosis system.  

 



Revised Master Plan of Kattupalli Port  C1161303  
Draft Comprehensive EIA/EMP report  RP002 rev. A  

 Chapter 2 Project Description 
 Page 2-73 
 

Pre-treatment:  

The incoming feed water is pre-treated to be compatible with the membranes by removing 

suspended solids, adjusting the pH, and adding a threshold inhibitor to control scaling 

caused by constituents such as calcium sulphate.  

Pressurization:  

The pump raises the pressure of the pre-treated feed water to an operating pressure 

appropriate for the membrane and the salinity of the feed water. 

Separation:  

The permeable membranes inhibit the passage of dissolved salts while permitting the 

desalinated product water to pass through. Applying feed water to the membrane assembly 

results in a freshwater product stream and a concentrated brine reject stream. Because no 

membrane is perfect in its rejection of dissolved salts. a small percentage of salt passes 

through the membrane and remains in the product water. Reverse osmosis membranes 

come in a variety of configurations. Two of the most popular are spiral wound and hollow fine 

fibre membranes. They are generally made of cellulose acetate, aromatic polyamides. or, 

nowadays, thin film polymer composites. Both types are used for brackish water and 

seawater desalination, although the specific membrane and the construction of the pressure 

vessel vary according to the different operating pressures used for the two types of feed 

water.  

Stabilization:  

The product water from the membrane assembly usually requires pH adjustment and 

degasification before being transferred to the distribution system for use as drinking water or 

industrial purpose. The product passes through an aeration column in which the pH is 

elevated from a value of approximately 5 to a value close to 7. In many cases. this water is 

discharged to a storage cistern for later use. 

Proposed Pipelines 

It is proposed to lay pipelines to accommodate the full capacity of plant to carry raw water. 

Treated water through HDPE pipeline (to avoid corrosion) from desalination plant to port and 

the reject water is disposed off using GRP pipelines. 

Technological Consideration for Desalination Plant 

Desalination Plant is proposed near the existing WTP. Treatment broadly would comprise 

following units: 

Clarification + Oil & Dissolved gases removal + Depth Filtration + Fine Filtration + RO 

Membrane unit 

Clarification 

Various clarifier options are available such as Conventional Clarifiers, Solids re-circulation 

Clarifiers, Sludge Blanket Clarifiers, Dissolved Air Floatation, Lamella Clarifiers and Tube 

Settlers.  

Lamella clarifiers and Tube Settlers require about half the foot print area of Conventional 

Clarifiers and Solids re-circulation Clarifiers. The power consumption of Lamella clarifiers and 

Tube Settlers is also less in comparison with Sludge Blanket Clarifiers and Dissolved Air 

Floatation units. However, tube settler clarifiers are selected over Lamella clarifiers for the 

desalination plant. 



C1161303  Revised Master Plan of Kattupalli Port  
RP002 rev. A  Draft Comprehensive EIA/EMP report  

Chapter 2 Project Description 
Page 2-74 

Oil & Dissolved gases removal 

Chlorination, Aeration and Dual media filters options are available for Oil & gas removal. 

Dual Media filters are used commonly for this application in view of no power requirement 

and chlorine requirement. The same are proposed for Kattupalli Desalination Plant. 

Filtration 

Pressure filters and Gravity filters are 2 commonly used methods of depth filtration. In case 

of Kattupalli, Pressure Filters (DMF+PSF) are proposed to reduce the construction time, 

avoid re-pumping after filtration and in view of small capacity of the desalination plant. 

Fine Filtration 

The RO membranes require in feed water with Silt Density Index (SDI) < 3. Suspended 

solids of size above 5 micron are not allowed in RO system to avoid any damage to RO 

membrane/element. In order to remove the suspended solids of micron sizes in DMF, PSF 

and Micron Cartridge Filters are introduced before RO system as fine filtration. 

The filtration and fine filtration units get combined in Ultra-Filtration membranes, however 

they are much higher in capital cost. Hence micron cartridge filtration (5 Micron size) is 

proposed for fine filtration. Following are the basic reasons of using Micron Cartridge Filter in 

RO System: 

1. The ability of cartridge filters to remove suspended particulates, colloids and larger colour 

causing organics from the feed stream greatly impacts the performance and longevity of any 

RO equipment 

2. Micron Cartridge Filter are designed to decrease SDI, Colour and turbidity which are the 

key factors that impacts on life of RO membrane. 

3. In general, 5 to 10 micron bacteria in width or length for non-spherical species are found, 

hence the micron filter of 5 micron size will be able to remove most of the bacteria and cyst in 

water. 

Reverse Osmosis Trains 

It is proposed to use of Sea water RO membranes for treating TDS higher than 35,000 mg/L. 

In this case separate set of pumps will be required. Eventually there will be 2 trains of SWRO 

and cost of RO section of the plant will be substantially higher. 

Recirculation of concentrated brine back to inlet to increase the salinity of the resultant feed 

to RO. However the operating cost will be higher in view of higher feed water TDS. 

Presently SWRO membranes are available which work on varying TDS from 2000 to 45,000 

mg/l. At Kattupalli the scheme being proposed comprises varying the operating head of the 

RO system to match the TDS requirement. Hence common SWRO trains will be fed with 2 

pumps in series, for pressures between 5 – 15 bar, the 1st High Pressure (HP) pump will 

become operational which will also be operated on variable speed and for pressures 

between 15 and 40 bar, the 2nd High Pressure pump shall be operated in series, this system 

will give higher recovery at lower TDS for the same pressure. The average operating 

pressure will be in the range 18-40 bar and hence the operating costs will also be much 

lower. Considering the overall advantages of lower capital & operating costs, this option of 2 

SWRO trains with 2 High Pressure pumps in series operating at variable recovery is 

proposed for Kattupalli Port. 

SWRO trains will reduce the TDS in the range 250 – 1500 mg/L, however the water will be 

devoid of necessary minerals, hence it proposed to have 2 trains of SWRO only to cater to 



Revised Master Plan of Kattupalli Port  C1161303  
Draft Comprehensive EIA/EMP report  RP002 rev. A  

 Chapter 2 Project Description 
 Page 2-75 
 

the requirement of potable water. The recovery shall be designed for 85%. Re-Mineralisation 

shall be provided for the product water so generated to make it suitable for potable use. 

Outfall / Reject Disposal System 

Reject from RO System (Brine) shall be conveyed to sea shore near jetty from SWRO plant. 

Concentrated Brine which coming from RO, itself has pressure, so this pressurised brine can 

be transported to the disposal point through GRP / HDPE Pipe of suitable diameter/ diffuser 